
 
 
 

U.S. Department of the Interior 
Bureau of Reclamation December 2013 

 

 

 

 

 

 

APPRAISAL INVESTIGATION   
Final Report 

 
 

Sulphur Pipeline Regional Rural Water 
Supply Project  
Great Plains Region, Oklahoma-Texas Area Office 
 
 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Mission Statements 
 
The mission of the Department of the Interior is to protect and provide 
access to our Nation’s natural and cultural heritage and honor our trust 
responsibilities to Indian Tribes and our commitments to island 
communities. 
 
 
The mission of the Bureau of Reclamation is to manage, develop, and 
protect water and related resources in an environmentally and 
economically sound manner in the interest of the American public. 
[...]
Other features included within the service yard area would be the regulating tank, 

backwash waste holding tank, clearwell, air chamber building, and space available for 

drying beds.   

 

The new WTP and service yard would be sized to provide access into and around the 

structures to facilitate all the anticipated operation and maintenance requirements for this 

facility.  In addition, employee and visitor parking would be provided outside of the 

main water treatment building.  Also, the parking area and east building access area 



 

82 

 

would be paved with a suitable graded road base material and 3-in bituminous 

pavement. 

 

A site plan with the WTP design is included in Appendix B. 

 

1.2. Assumptions - No unique foundation improvements would be anticipated for this 

structure based on the data provided.  However, the treatment plant foundation may be 

placed upon compacted free draining engineered fill material if required. 

 

2. Mechanical/Hydraulic Components 
 

2.1. Details - Terminal Storage Tank Pumping Plant - The new pumping plant would pump 

up to 3.5 cfs from a 200,000 gallon terminal reservoir (tank) at the new Sulphur WTP to 

the mixed media filtration tanks.  A 14-in diameter tank outlet and pipeline would be 

required to feed a 14-in diameter suction manifold within the new WTP pumping station.  

The new pumps would be constant speed split case horizontal centrifugal pumps, each 

with a design flow rate of 1.75 cfs at 25 feet TDH. 7.5 horsepower motors would be 

required for each pump.  Two pumps would be duty pumps and one would be installed 

standby.  A new control system would be required to alternate starts between the three 

pumps and prevent more than two pumps from operating.  With one pump off line, the 

two remaining pumps would produce the full design capacity of the pumping plant 

thereby meeting state requirements for redundant capacity.  Each new suction pipe 

would contain an 8-in diameter isolation valve and a new dismantling coupling.  Each 

new pump discharge pipe would contain an 8-in diameter isolation valve, dampened 

check valve, dismantling coupling, and pump control valve.  The new control valve 

would be utilized for controlled pump starts and stops.  A new 14-in diameter discharge 

manifold would connect the new pumping plant to the new filtration tanks.  Hydraulic 

transients would not be a concern for this pumping plant with normal valve opening and 

closing times since the suction lines and discharge lines are hydraulically short.  

2.2. Assumptions - TDH of pumps are based on assumed elevations of Sulphur Pipeline 

Terminal Tank and filtration tanks. 

2.3. Risk Factors - Control systems of existing Wynnewood pumping plant, new Sulphur 

regulating reservoir pumping plant and new Sulphur WTP must be sufficiently 

coordinated to allow reliable operation. 

2.4. Details –Clear Well Pumping Plant - The new pumping plant would pump from 1.0 to 

3.5 cfs from the new WTP clear well to Sulphur’s existing water distribution system.  

The new selected pumps would be variable speed vertical turbine pumps, each with a 

design flow rate of 1.75 cfs at 130 feet TDH.  New 40 horsepower motors would be 

required for each pump.  Two pumps would be duty pumps and one would be installed 

standby.  A new control system would be required to alternate starts between the three 

pumps and prevent more than two pumps from operating.  With one pump off line, the 

two remaining pumps would produce the full design capacity of the pumping plant 

thereby meeting state requirements for redundant capacity.  Each new pump discharge 

pipe would contain an 8-in diameter isolation valve, dampened check valve, dismantling 

coupling, and pump control valve.  The new control valve would be utilized for 



 

83 

 

controlled pump starts and stops.  A new 14-in diameter discharge manifold would 

connect the pumping plant to the distribution system pipeline.  Hydraulic transients 

would be mitigated by two air chambers located in a separate structure adjacent to the 

clear well.  The air chamber sizes were assumed using engineering judgment.  A 

hydraulic transient analysis using computer software to develop a model would be 

required to determine the actual size of the air chambers during the design phase of the 

project.  The hydraulic transient model must include the City’s distribution system and 

terminal boundaries such as an elevated storage tank. 

2.5. Assumptions - Air chambers sizes shown on preliminary drawings are assumed. 

2.6. Risk Factors - Control systems of existing Wynnewood pumping plant, new Sulphur 

regulating reservoir pumping plant and new Sulphur WTP must be sufficiently 

coordinated to allow reliable operation. 

2.7. Additional Considerations - Bladder style air chamber should be considered as an 

alternative to conventional air chambers.  Bladder style air chambers do not require a 

dedicated compressor and a complicated control system to keep the air to water ratio 

within the prescribed limits. 

 

3. Electrical Components 
 

3.1. Details -  

 A new 500 kVA 480 volts 3 Phase transformer is to be provided by OG&E. 

 A new integrated MCC would be installed.  The unit would contain new variable 

frequency drive motor controllers for feed and clear well pumps as well as feeder 

breakers to supply other facility loads 

 A new dry type transformer would be installed, and would be rated for 480-208/120 

volts with sufficient capacity to power all 208/120 volt equipment. 

 A new 208/120 volt 200 amp distribution panelboard would be installed. 

 New cable would be installed to provide power to all station distribution equipment 

and loads. 

 New conduit, cable tray, and wireway would be installed to provide flexible routing 

of power and instrumentation cable between electrical equipment, power and control 

systems. 

 A new 500kW engine generator and support systems would be installed.  Support 

systems would include: above ground fuel tank, spill containment area, double 

walled tank, double walled fuel piping, and weather protective housing. 

 A new Automatic Transfer Switch capable of supplying the facility in normal 

(OG&E power available) and emergency conditions (engine generator) would be 

installed.  The switch would be service-entrance rated. 

 New lighting would be provided for both the interior and exterior of the new facility.  

Lighting control would be provided by a programmable control system to optimize 

power consumption. 



 

84 

 

 New wiring devises such as 120 volt receptacles, switches, and 480 volt power 

receptacles would be installed. 

 A new grounding system would be installed and connected to the service equipment 

and electrical loads. 

 A new fire detection and alarm system would be installed to notify local officials in 

the event of an issue at the facility. 

3.2. Assumptions -  

 OG&E would provide service required for the new facility. 

 A backup source of power to maintain pumping capability would be required. 

 Variable frequency drives would be utilized to provide flexibility to water delivery.  

The use of these drives can also improve power consumption through power factor 

management. 

3.3. Risk Factors -   

 The use of variable frequency drives for supply and delivery pumps may not be 

needed. 

3.4. Additional Considerations -   

 Potential exists for supplementing power for this facility by alternative energy 

sources.  The viability of alternative energy sources is explored in the next section. 

 

4. Water Treatment Components 
 

4.1. Details - The treatment process would begin after the new Terminal Storage Tank when 

water is pumped to the new packaged treatment system consisting of a new adsorption 

clarifier and mixed media filter.  Powdered activated carbon (PAC) would be added to 

the adsorption clarifier feed to reduce total organic carbon (TOC) and taste and odor 

components.  PAC is useful during high TOC events such as spring runoff.  The new 

adsorption clarifier unit would be designed to use alum and polymer to lower turbidity 

levels.  The new mixed media filtration unit would be designed for the removal of 

organic and biological constituents.  The filtered water would flow to the new clearwell 

where free chlorine would be introduced for contact time with water for biological 

inactivation and disinfection.  Backwash Waste streams from the clarifier and mixed 

media filter would flow to the new Backwash Waste Tank.  Settled solids would be 

pumped to the belt press for dewatering and disposal.  Decanted water would be pumped 

to the new Terminal Storage Tank to mix with the incoming raw water for treatment.  A 

treatment process schematic is shown in Figure 7.  Appendix C contains the process flow 

diagram which shows flow rates and equipment sizing criteria.   

 

 

 

 

 

 

 



 

85 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Figure 7.  Water treatment process schematic. 

 

The new Terminal Storage Tank would be used between the new regulating reservoir supply and 

the initial treatment unit.  This tank would allow for a stable feed flow of 3.5cfs (2.26 mgd).   

 

In cases of high TOC in the raw water, such as during spring runoff, it would be necessary to 

remove TOC to prevent the formation of DBPs.  Removal of TOC can be accomplished with the 

addition of activated carbon, which can either be used in a powdered or granular form.  Since 

there was limited TOC data provided in the water quality data, PAC is recommended for 

seasonal applications because it is less costly than granular activated carbon and there is no 

carbon regeneration stage.  The PAC system lends itself to use as part of the treatment process 

only when necessary.  The PAC system along with a bulk bag holder hoist is about 9 ft long by 6 

ft wide and is comprised of the following: volumetric feeder; liquid mix tank; tank cover; mixer 

motor; shaft; feeder support stand; electrical control panel; and bulk bag holder hoist. 

 

The new PAC would be fed through the volumetric feeder at precisely controlled rates into the 

liquid mix tank to create a slurry solution, which would then be injected into the main process 

flow before the feed enters the package treatment system.   

 

The new adsorption clarifier and mixed media filtration packaged unit would treat the biological 

constituents and reduce turbidity in the water.  The unit recommended would be an advanced 

packaged unit that reduces the footprint when compared to separate, customized water treatment 

processes.  The unit would come with an adsorption clarifier which does not require formation of 

a settle-able flocculation.  This would eliminate the need for tube settlers and would reduce the 

amount of coagulant and polymer chemicals used.   

 

The water would pass from the adsorption clarifier to the mixed media filtration chamber, which 

is the second section of the packaged unit.  The mixed media filter would use three or more 

granular materials of differing size and specific gravity layered to produce a filter that is coarse 

Recycle 

Water 

Adsorption Clarifier & 

Mixed Media Filtration 
Clearwell 

Terminal 

Storage Tank 

Supply 

from WRR 

Backwash 

Waste Tank 

Belt Press 
Dewatered 

Sludge 

Cl2 

Distribution 

PAC 



 

86 

 

near the top and becomes progressively finer toward the bottom.  Figure 8 is a picture of a 

packaged adsorption clarifier and mixed media filtration unit from Siemens Water Technologies. 

 

 

Figure 8.  Siemens Trident® Package Treatment Unit. 

 

One unit would be comprised of two chambers housed in one tank with dimensions of  

27 ft long by 8 ft wide and treats a design flow of 700 gallons per minute (gpm).  Three units 

would be needed to meet the peak demand of 1650 gpm.  The packaged unit also comes with a 

controller that monitors filter effluent quality and continually evaluates and changes chemical 

feed to maintain the desired water quality parameters. 

 

Disinfection is the process used to inactivate or destroy pathogenic microbes.  Free chlorine 

would be applied to the water prior to the clearwell to allow for the required contact time for 

effective disinfection.  Due to the potential of free chlorine to form DBPs, it is recommended that 

the raw water be sampled and tested for both total and dissolved organic carbon prior to the final 

selection of a disinfectant.   

 

Backwash waste from the new package treatment system would flow by gravity to the new 

Backwash Waste Storage Tank located outside the building.  Backwashed solids would settle in 

this tank while the clarified water would be pumped back to the new Terminal Storage Tank for 

reprocessing.  The settled solids would be periodically pumped to the belt press system for 

dewatering and disposal. 

 

A belt press is recommended to dewater the settled solids from the Backwash Waste Tank.  The 

Siemens PressPack system is a complete skid mounted dewatering system which contains the 

following: progressive cavity feed pump; venturi style polymer/sludge mixer; flocculation tank; 

belt press; polymer system; air compressor; control panel; skid with integral drain pan; and 

interconnecting wiring and piping.  



 

87 

 

 

The settled solids from the new Backwash Waste Tank would be pumped to the belt press system 

and enter the mixing tank where polymers would be added to enable flocculation.  After 

flocculation, the waste would flow to the belt press where the majority of the water would be 

removed by gravity.  Once sludge enters the belt press, two belts gently squeeze and remove the 

remaining water before a series of rollers increases the pressure and completes the dewatering 

process.  The removed water would then flow by gravity to the Backwash Waste Tank to be 

recycled to the Terminal Storage Tank for reprocessing. 

 

Figure 9 shows a process flow schematic of the Siemens PressPack system.  Figure 10 is a 

picture of the Siemens PressPack system.  

 
Figure 9.  Process flow of Siemens PressPack dewatering system. 

 



 

88 

 

 
Figure 10.  Siemens PressPack. 

 

4.2. Assumptions - The treatment process was designed to treat a peak flow of 3.5 cfs 

delivered from the new Wynnewood Regulating Reservoir to the new Terminal Storage 

Tank.   

4.3. Risk Factors - OSHA regulations require that explosion-proof controls must be in place 

when powdered activated carbon is used.  If granular activated carbon is used, this 

regulation would not apply. 

4.4. Additional Considerations - A peak flow of 3.5 cfs was used for the design of the new 

WTP.  The manufacturers mentioned in this section were used in the appraisal 

investigation for the design of the WTP and to determine capital and operation and 

maintenance costs.  Reclamation does not endorse or claim preference toward the 

specific manufacturers listed in this report.  Furthermore, in later stages of design (i.e. 

Feasibility or Final Design), Sulphur should refine the treatment process equipment 

recommendations. 

 

 

 

 



 

89 

 

Sulphur Water Main 
 

1. Structural/Architectural Components 
 

1.1. Details – Minor modifications would be required to connect the Sulphur WTP to the 

existing Sulphur water main.   

1.2. Assumptions – It should be noted that for cost estimation purposes, minor modifications 

are considered a design contingency.   

 

Murray County RWD No. 1 Pumping Plant 
 

1. Structural/Architectural Components 
 

1.1. Details – From the new WTP, a new pumping plant would be installed to pump the 

treated water through the existing Sulphur 16-in water main to the City’s existing WTP 

on the east side of the city.   

1.2. Assumptions –  

 The new pumping plant would consist of two new horizontal split case pumps (one 

primary; one standby) with a service capacity of 2.0 cfs each.  This represents a 1.25 